

07/10/2022

Documento DT 3245 del 07/10/2022
Spett.le M.C. MONARBARIO S.R.L. **Destinazione** IDEM
 VIA A. GUGLIELMINETTI, 14
 10136 TORINO TO
Matricola 75253 10,00 X 1500 X 3000

thyssenkrupp Steel Europe



Werks-Nr. Works-No. No de l'usine	A08 5165962	Zeugnis-Nr. Certificate-No. No de certificat	A03 4414432001	Sendungs-Nr. Shipment-No. No de envoi	50792473	Seite-Nr. Page-No. Page-No.	1
thyssenkrupp Steel Europe AG · 47161 Duisburg A01				BESCHEINIGUNG ÜBER MATERIALPRÜFUNGEN DOCUMENT ON MATERIAL TESTS DOCUMENT DE CONTROL DES MATERIAUX			EN 10204 EN 10204 EN 10204
A06 MORO S.P.A. VIA ENRICO DE NICOLA 15 IT 10036 SETTIMO (TO)				A02 INSPECTION CERTIFICATE 3.1			
Bestell-Nr. Order-No. No de commande	OF 165		15.03.2022 abnahme_zeugnisse.stahl@thyssenkrupp.com				
A07.1-A07.5							

Werkstoff ; Quality ; Matériau / Lieferbedingungen ; Specification ; Conditions de livraison **B02/B03**
 S420MC / DIN EN 10149-2 - 12.2013

Kennzeichnung: MATERIAL, HEAT-NO., MANUFACTURING/SAMPLE-NO.
 Marking: **B06**
 Marque: **B06**

Zeichen des Lieferwerkes: **TKS**
 Supplier's mark: **TKS**
 Marque d'usine: **TKS**

B01											
TYPE OF PRODUCT / SURFACE											
STRIP; HOT-ROLLED STRIP; MILL EDGE; PICKLED; NORMALLY OILED											
ITEM	B09 x	B10 x	B11		B08	B13	B13				
	DIMENSIONS				NUMBER	WEIGHT	WEIGHT				
					PIECES	NET	GROSS				
						kg	kg				
002	10,0 x 1500,0 [mm]			*	1	29.000	29.035				
				**	1	29.000	29.035				
LIST OF MATERIAL IDENTIS											
ITEM	TKS-ID	B07	C00	B07		B08	B13	B13			
		BUNDLE	SAMPLE	HEAT		NUMBER	WEIGHT	WEIGHT			
			NO.	NO.		PIECES	NET	GROSS			
							kg	kg			
002	38018451	S023100000	4332651	630974		1	29.000	29.035			
CHEMICAL COMPOSITION OF THE HEAT IN %											
C71-C99											
B07	HEAT NO.	C	SI	MN	P	S	AL	NB	TI	V	62
	630974	0,069	0,029	1,370	0,017	0,0029	0,041	0,058	0,002	0,001	0,06
62 = NB+V+TI											
C70	HEAT PROCESS		OXYGEN STEEL								
TENSILE TEST (DIN EN ISO 6892 1)											
B07	C00	C01/02	B05	C10	C03	C11		C12		C13	
HEAT-NO.	SAMPLE NO.	POSIT	STAT.	TYPE	TEST-TEMP.	R	R	Rm	R/ Rm	Lo	A
					°C	MPa	Art	MPa	%	mm	%
630974	4332651	0100	0000	0005	+20	482	RP0,2	571	84	80	26

thyssenkrupp Steel Europe AG

Abnahme
A05

-FOLGESEITE-

07/10/2022

Documento DT 3245 del 07/10/2022

Spett.le M.C. MONARBARIO S.R.L. **Destinazione** IDEM
VIA A. GUGLIELMINETTI, 14
10136 TORINO TO

Matricola 75253 10,00 X 1500 X 3000

Werks-Nr. Works-No. No de l'usine	A08 5165962	Zeugnis-Nr. Certificate-No. No de certificat	A03 4414432001	Sendungs-Nr. Shipment-No. No de envoi	50792473	Seite-Nr. Page-No. Page-No.	2
-----------------------------------------	------------------------------	----------------------------------------------------	---------------------------------	---------------------------------------------	-----------------	-----------------------------------	----------

B E N D T E S T

B07	C00	C01/02			
HEAT- NO.	SAMPLE NO.	POSIT	ANGLE	PIN	
630974	4332651	0190	180	0002	

L E G E N D S

0000 =	STAT.	PIN
CONDITION OF DELIVERY		0002 = 0,5 X A SATISFACTORY
0005 =	TYPE TENSILE TEST	POSIT LENGTH
FLAT TENSILE TEST (DIN EN ISO-FORM	01 = TOP	
2 Tab. B.1)		
00 =	POSIT	
LONGITUDINAL		
90 =	TRANSVERSE	

Z02

ABNAHMEBEAUFTRAGTER DES HERSTELLERS
THE MANUFACTURER'S AUTHORIZED INSPECTION REPRESENTATIVE
LE REPRÉSENTANT AUTORISÉ DU CONTRÔLEUR DU PRODUCTEUR



Z03 Dr.-Ing. Delhaes (Leiter Abnahme)



Z03 Schmidt (Fachkoordinator Abnahme)

thyssenkrupp Steel Europe AG

Abnahme

A05

Es wird bestätigt, dass die Lieferung
den Vereinbarungen bei der Bestellung entspricht.
We hereby certify that the above mentioned materials
have been delivered in accordance with the terms of order.
Nous attestons que les produits livrés sont conformes
aux stipulations de la commande.

Z01